MENTAL HEALTH CODING QUESTIONS AND ANSWERS

April 17, 2006

1. If assessment and screening occur during one visit should it be reported as two services or one?

If one clinician provides a face-to-face screening, then another staff provides a face-to-face assessment, then there are two services reported: H0002 screening, and H0031 assessment. If one clinician provides a face-to-face screening and assessment as a package, then there is one assessment service reported: H0031 assessment.

2. May clerical staff do phone screens and report as H0002?

H0002 must be performed face-to-face by a clinician for mental health. Telephone screens and screens by clerical staff for mental health are not reportable.

3. T2011 for PASRR was eliminated in January. How do we report now?

PASRR is not reported in encounter data. There is a separate reporting mechanism for PASRR.

4. May 90846/family therapy be reported when the consumer is not present?

Yes.

5. How do we report home based or infant mental health when beneficiary is the parent?

For children in the infant mental health program or home-based program, report the event using the parent’s identification if the parent is the symptom-bearer. If the parent is not the symptom-bearer, report using the child’s identification.  The CMHSP Total Sub-element Cost Report will be changed to allow reporting of adult units of home-based services.

6. How is monitoring of the Behavior Management plan reported?

Until changes are made in the Medicaid Provider Manual to allow monitoring of the behavior plan as part of the activities under Behavior Management Committee, PIHPs are encouraged to load cost of monitoring into the cost of the Behavior Management Committee. Monitoring of the individual plan of service is done by supports coordinator or case manager (and reported as SC or TCM) or by other clinicians (and reported at Treatment Planning). Per the Costing per Code document, report only once per meeting regardless of how many staff attend the meeting.  Note that in order to use H2000, all required members of the Behavior Management Committee need to be present.

7. How long does a job coach need to be present at supported employment or enclave?

Supported employment should be reported only when the job coach is present. If the job coach comes to an enclave for 15 minutes, then 15 minutes may be reported for each of the beneficiaries in the enclave.  If the beneficiaries continue working in the employment situation, including enclaves, after the job coach or support have left, the time is not reportable.  If the job coach or support stay for only five minutes, the time is not reportable because the minimum is 15 minutes.

8. How do we report peer specialists who do ACT services?

When peer specialists who serve on ACT team provide an ACT service, the service should be reported as ACT H0039 with an HE modifier.

9. Please provide clarification on supports coordination and annual assessments

An initial or follow-up assessment for the purpose of determining the need for supports coordination or case management should be reported as supports coordination or case management as assessments are one of the functions of those coverages

10.  The Mental Health HCPCS Code List is not clear about the family psycho-education codes. 

After some experience and reflection we are making the following changes to the FPE codes:

T1015/encounter should be used for the single-family joining session. It is a clinic visit and reported as an encounter. 

G0177/session should be used for family educational (problem-solving) groups (use with either single family or multiple families). 

S5110/15 minutes should be used for the skills workshop

When the beneficiary is not present for any one of these activities, add an HS modifier.

11. How should we report FPE when combined with other services like ACT? FPE should be reported when it occurs with an ACT recipient even though the activity is technically part of the ACT bundled service. This will enable MDCH to track the use of FPE with other evidence-based practices.

12.  What code should be used for licensed children’s foster care. 

Medicaid does not cover room and board in a foster care setting. Any room and board a CMHSP/PIHP pays needs to be a general fund expense and so S5145 would be used. 

Medicaid does not cover mental health services provided to children with SED in a CCI.  Any services provided in such instances are GF, but report the code appropriate to the service.

Medicaid does cover specialty services provided to children with DD in a CCI designed for children with DD; and to children with substance use disorder (who do not also have an SED)  in a CCI designed for children with a substance use disorder.  Use the codes appropriate to the service (e.g., personal care or community living supports).  

Medicaid covers specialty services provided to children in foster care settings that are not CCIs. Use the codes appropriate to the service (e.g. community living supports).

13. How should we report parent management training?

Services provided in the parent management training-Oregon (PMTO) model should be identified with the modifier HA.

The modifier HA may be used with Home-based (H0036), Family Training (S5111), or with Family Therapy (90846 or 90847).

Family therapy should be reported with HA modifier for PMTO, and an additional modifier HS if the child beneficiary was not present during the therapy session.

